product name

Ace by MTD 130-659G033 (75528) (1990) Lawn Tractor

Model: 130-659G033 (75528) (1990)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Parts01

...
...
1
Fl-Wash. .344" I.D. x .875" MTD-736-0159

...
2
Hex Wash. Hd. Tap Scr. 5/16-18 x 1.25" Lg. MTD-710-0817

...
3
Shoulder Bolt MTD-938-0155

...
4
Shld. Bolt .50" Dia. x .84" MTD-738-0145

...
5
Spr. Wash. 7/16" I.D. MTD-936-0141

...
6
Seat Pivot Bracket MTD-783-0039A

...
7
FUEL CAP (MAX 10% ETHANOL) MTD-751-0603A

...
8
FUEL TANK 1.36 GAL MTD-751-0555D

...
9
Cable Tie MTD-726-0230

...
10

...
11
Hose Clamp MTD-726-0205

...
13
Hex Nut 1/4-20 Thd. MTD-912-0287

...
14
L-Wash. 1/4" I.D. MTD-936-0329

...
16
Compression Spring MTD-732-0588

...
17
Foot Pad (Optional Part) MTD-723-0360

...
21
Running Board Rod MTD-738-0526

...
22
Hex Wash. Hd. AB-Tap Scr. #8 x .50" Lg. MTD-710-0227

...
23
Speed Nut #10Z MTD-726-0139

...
24
Front Pivot Brkt. MTD-783-0041C

...
25
Hex Tap Scr. 3/8-16 x .75" MTD-710-0623

...
26
Hex Wash. Hd. AB-Tap Scr. 5/16 x .75" Lg. MTD-710-0726

...
28
Carriage Bolt 1/4-20 x .62" MTD-710-0134

...
29
Running Board (R.H. & L.H.) (R.H. & L.H.) MTD-17770H

...
30
Blade Brake Ass'y. (Refer to Deck Breakdown) MTD-NA

...
32
Rubber Foot Pad-L.H. (Optional Part) MTD-731-0909

...
xx
Rubber Foot Pad (Optional Part) MTD-735-0689A

...
33
Truss Mach. Scr. 5/16-18 x .75" Lg. MTD-710-0323

...
34
Lower Frame MTD-17620

...
35
L-Wash. 3/8" I.D. MTD-736-0169

...
36
Insulator Plate MTD-726-0279

...
38
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
39
Upper Frame-R.H. MTD-783-0042D

...
41
Hex Nut 3/8-16 Thd. MTD-712-0798

...
42
Extension Spring MTD-932-0581B

...
43
Utility Box MTD-731-0871B

...
44
Battery 12V MTD-753-0607

...
45
Upper Frame-L.H. MTD-783-0043B

...
46
Shift Cover (Refer to Style Sheet) MTD-NA

...
47
Reverse Safety Switch MTD-725-0759

...
48
Insulator Boss Plate MTD-726-0278

...
49
Seat Pivot Brkt. Support - L.H. MTD-17701-0637

...
50
PLATE HITCH MTD-17225A

...
51
HEX NUT 5/16-18 MTD-712-3010

...
52
Lock Wash. 5/16" I.D. MTD-936-0119

...
53
BRACKET-SEAT LIFT MTD-17239C

...
54
Seat Ass'y. MTD-957-0378

...
xx
Med. Back Black Seat MTD-957-0360A

...
xx
Seat - 14-1/4" High MTD-957-0350

...
55
Seat Pivot Brkt Support - R.H. MTD-17702-0637

...
56
Shld. Bolt .437" Dia. x .268" MTD-738-0296

...
57
Outer Seat Spring Switch MTD-925-1303

...
58

...
59
Truss Hd. Scr. 5/16-18 x 1.0" Lg. MTD-710-0971

...
60
External L-Wash. 5116" I.D. MTD-736-0607

...
62
Insulatop Nut Plate MTD-926-0320

...
63
Safety Switch (Seat) MTD-725-1439
...
...
...
Processing